
MEDICINES: 

Probiotics (Linex, Liobif, Probiotik…) by all manufacturers 
Rehydration products by all manufacturers 
Captopril tbl 12.5mg, 25mg, 50mg 
Enalapril tbl 5mg, 10mg, 20mg 
Nifedipin prolonged effect tbl 20mg 
Furosemide tbl 40mg 
Ramipril tbl 1.25mg, 2.5mg, 5mg, 10mg 
Fosinopril tbl 10mg, 20mg 
Bisoprolol tbl 2.5mg, 5mg, 10mg 
Nebivolol tbl 5mg 
Hydrochlorothiazide tbl 25mg 
Diltiazem chloride modified release tbl 90mg 
Verapamil tbl 40mg, 80mg 
Glimepirid tbl 1mg, 2mg, 3mg, 4mg, 6mg 
Gliclazide tbl 80mg 
Metformin tbl 500mg, 850mg, 1000mg 
Acetylsalicylic acid tbl 100mg 
Nitroglycerin sublingual tbl 0.5mg; spray 
Bromazepam tbl 1.5mg, 3mg, 6mg 
Diazepam tbl 2mg, 5mg, 10mg 
Risperidone tbl 1mg, 2mg, 3mg, 4mg 
Valproic acid, sodium valproate extended release tbl (145mg+333mg)  
Fenoterol, ipratropium bromide spray (0.05mg+0.02mg)/dose 
Salbutamol spray 0.1mg/dose 
Salbutamol syrup 2mg/5ml 
Amoxicillin capsule 250mg, 500mg 
Amoxicillin syrup 250mg/5ml 
Cefalexin capsule 250mg, 500mg 
Cefalexin syrup 250mg/5ml 
Amoxicillin, clavulanic acid tbl (250mg+125mg), (500mg+125mg), 

(875mg+125mg) 
Amoxicillin, clavulanic acid syrup (125mg+31.25mg)/5ml; 

(250mg+62.5mg)/5ml 
Ampicillin capsule 500mg 
Ampicillin syrup 250mg/5ml 
Lithium carbonate capsule 300mg 
Mebendazole tbl 100mg, sol 
Albendazole tbl 200mg 
Benzyl benzoate lotion 25% 
Loperamide tbl 2mg 
Tetanus immunoglobulins inj. 
 

 

 



 

 

Albumins conc. 20% 
Benzylpenicillin inj. 1MIU, 5MIU 
Benzathine benzylpenicillin inj. 1.2 MIU, 2.4 MIU 
Ceftriaxone inj. 250mg, 500mg 
Cefuroxime inj. 750mg, 1500mg 
Ciprofloxacin inj.100mg/10ml 
Ciprofloxacin infus. 100mg/50ml 
Ampicillin inj. 1000mg 
Pyridoxine inj. 50mg/2ml 
Diazepam inj. 10mg/2ml 
Amiodarone inj. 150mg/3ml 
Dexamethasone inj. 4mg/ml 
Diclofenac inj. 75mg/3ml 
Propofol emulsion for inj./inf. 10mg/ml 
Furosemide inj. 20mg/2ml  
Nadroparin calcium inj.; 2850 IU/0.3ml; 3800 IU/0.4ml;  

5700 IU/0.6ml; 47000 IU/5ml 
Gentamicin inj. im iv inf. 20mg/2ml; 40mg/2ml; 

80mg/2ml 
Adrenaline inj. 1mg/ml 
Aminophyllin inj.; 250mg/10ml; 240mg/10ml 
Neostigmine inj. 2.5mg/ml; 0.5mg/ml 
Atropine inj. 1mg/ml 
Nitroglycerin inj. 
Hydrocortisone inj. 100mg, 500mg 
Povidone iodine solution 10%, foam 7.5% 
 

MEDICAL AND OTHER PRODUCTS 

Epidemiologic masks, disposable 
Sterile gauze (all sizes) 
Sterile compresses (all sizes) 
Bandages (all sizes) 
Adhesive bandages (all sizes) 
Adhesive strips (all dimensions)  
Cotton wool 
Paper wool  
Asepsol conc. 
Dry wash antibacterial hand gels 
Mediflex non-sterile gloves (all sizes) 
Mediflex surgical gloves (all sizes) 
Infusion sets 
Sterile syringes (all sizes) 
Sterile needles (all gauges) 



 

 

 

Sterile insulin needles (Novofine, BD…) 
Baby systems (all sizes) 
IV cannulas 
Blood glucose meters 
Blood glucose test strips (Accu-Chek Active, Performa, Glucosure, Glucoval…) 
Lancets 
Baby/children diapers (all sizes) 
Adult diapers (all sizes) 
Incontinence pads (all sizes) 
Activated (medical) charcoal  
Digital thermometer 
Digital blood pressure meters 
Medical lice shampoos 
Medical products for the scabies treatment 
Ethanol conc. 
Hydrogen conc. 
Sulfur precipitatum (for the production of sulfur ointments in different conc.)  
Paraffinum liquidum 
Vaselinum album 
Cera alba 
Benzyl benzoate 
Oleic acid  
Triethanolamine 
1 litre PVC bottles (3-piece) 
 

All prospective donators can obtain additional information by dialling the following 
telephone numbers: 011/3614-666 and 011/3616-257, and at the following e-mail address: 
lekovi@zdravlje.gov.rs 

 

Thank you in advance for your aid! 


